ORIGINAL  _~anNNED
CLASS B o CANN

WATER AND/OR WASTEWATER UTILITIES

FINANCIAL, RATE
AND ENGINEERING
MINIMUM FILING
REQUIREMENTS

OF

Company: Indiantown Company, Inc.
Exact Legal Name of Utility

VOLUME IV

CMP

COM _
CTK

ECR |
GCL
OPC
MIGS _ FOR THE

RCA,

SCR Test Year Ended: December 31, 2003
SEC

OTH

DOCUMENT KUMBLH -DATE
JFORM }:SC/WAW 200 1 ) " &’Bﬁrtl,&u& ‘,83
FPSC-COMMISSION CLERH



Volume IV

Schedule

A

Indiantown Company, Inc.
Additional Engineering Information
Index

Chemicals used for water and sewer treatment by type, dollar amounts, quantities
purchased, unit prices, and dosage rates

Copy of the most recent Chemical Analysis

Copy of the most recent Water Plant Sanitary Survey & Wastewater Inspection
[...]
may complete the form and submit it to this office along with the $100 application fee.

Thank you for your attention to this matter. If you have any questions, please contact Michele Owens of

this office at 561/681-6751.

/o

Alfred Mue(/ r.Jr., P.E, P.G.
Water Facilities Administrator

AM: Q

Enclosure

cc. Scott Eckier, P.E. - Lindahl, Browning, Ferrari & Hellstrom (w)

“Protect, Conserve ond Manage Florida’s Environment and Natura! Resources”



Wastewater Inspection Report



Department of
Environmental Protection

Southeast District

Jeb Bush P.O. Box 15425 David B. Struhs

Governor West Palm Beach, Florida 33416 Secretary
MAY 211999

CERTIFIED MAIL

In the Matter of an
Application for Permit by:

Mr. Robert Post, President DEP Application Number (No.) FL0029939-003-DW 1
Indiantown Company Martin County

P. 0. BOX 397 DW - Indiantown Company Wastewater Treatinent
Indiantown. FL 34956 Plant\Activate R0O03 Nursery Operation (Part lI Reuse)

DEP Permit No. FL0029939-003-DW1

NOTICE OF PERMIT REISSUANCE

Enclosed is Reissued Permit Number FL0029939-003-DW1 with revised Fact Sheet dated March 30, 1999. to
activate Reuse Site Number R003: Nursery Operation (Part 1l Reuse) issued under Section 403 of the Florida Statutes

A person whose substantial interests are affected by the proposed permitting decision of the Departinent may
petition for an administrative hearing in accordance with sections 120.569 and 120.57 of the Florida Statutes, or all
parties may reach a written agreement on mediation as an alternative remedy under section 120.573 betore the deadline
for filing a petition. Choosing mediation will not adversely effect the right to a hearing if mediation does nct result in a

settlement. The procedures for petitioning for a hearing are set forth below, followed by the procedures for pursuing
mediation.

The petition must contain the information set forth below and must be filed (received) in the Department of
Environmental Protection, Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard, Tallahassee,
Florida 32399-3000. Petitions filed by the permit applicant or any of the parties listed befow must be filed within
fourteen days of receipt of this notice of intent. Petitions filed by any other person must be filed within fourteen days of
publication of the public notice or within fourteen days of receipt of this notice of intent. whichever occurs first. A
petitioner must mail a copy of the petition to the applicant at the address indicated above, at the time of filing. The
failure of any person to file a petition (or a request for mediation, as discussed below) within the appropriate time period
shall constitute a waiver of that person’s right to request an administrative determination (hearing) under sections
120.569 and 120.57 of the Florida Statutes, or to intervene in this proceeding and participate as a party to it. Any

subsequent intervention will be only at the discretion of the presiding officer upon the filing of a motion in compliance
with rule 28-5.207 of the Florida Administrative Code.

A petition must contain the following information:

(2) The name, address, and telephone number of each petitioner; the Department permit identification number and
the county in which the subject matter or activity is located;

(b) A statement of how and when each petitioner received notice of the Department action;
“(c) A statement of how each petitioner's substantial interests are affected by the Department action;

(d) A statement of the material facts disputed by the petitioner, if any;

“Protect, Conserve and Manage Florida’s Environment and Natural Resources”

Printed on recycled paper.



Mr. Robert Post, President
Indiantown Company
Page 2

(e) A statement of facts that the petitioner contends warrant reversal or modification of the Department action;

(f) A statement of which rules or statutes the petitioner contends require reversal or modification of the Department
action; and

(2) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wants the
Department to take.

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition
means that the final action of the Department may be different from the position taken by it in this notice of intent.
Persons whose substantial interests will be affected by any such final decision of the Department on the application have
the right to petition to become a party to the proceeding, in accordance with the requirements set forth above.

Any person may elect to pursue mediation by reaching a mediation agreement with all parties to the proceeding
(which includes the Department and any person who has filed a timely and sufficient petition for a hearing) and by
showing how the substantial interests of each mediating party are affected by the Department action or proposed action.
The agreement must be filed in (received by) the Department of Environmental Protection, Office of General Counsel,
Mail Station 35, 3900 Commonwealth Boulevard, Tallahassee, Florida 32399-3000, by the same deadline as set forth
above for the filing of a petition.

The agreement to mediate must include the following:

(a) The names, addresses, and telephone numbers of any persons who may attend the mediation;

(b) The name, address, and telephone number of the mediator selected by the parties, or a provision for selecting a
mediator within a specified time;

(c) The agreed allocation of the costs and fees associated with the mediation;

(d) The agreement of the parties on the confidentiality of discussions and documents introduced during mediation;
(e) The date, time, and place of the first mediation session, or a deadline for holding the first session, if no mediator
has yet been chosen;

(f) The name of each party’s representative who shall have authority to settle or recommend settlement;

(g) Either an explanation of how the substantial interests of each mediating party will be affected by the action or
proposed action addressed in this action or a statement clearly identifying the petition for hearing that each party
has already filed, and incorporating it by reference; and

(h) The signatures of all parties or their authorized representatives.

~ As provided in section 120.573 of the Florida Statutes, the timely agreement of all parties 1o mediate will toll the
time limitations imposed by section 120.569 and 120.57 for requesting and holding an administrative hearing. Unless
otherwise agreed by the parties, the mediation must be concluded within sixty days of the execution of the agreement. If
mediation results in settlement of the administrative dispute, the Department must enter a final order incorporating the
agreement of the parties. Persons whose substantial interests will be affected by such a modified final decision of the
Department have a right to petition for a hearing only in accordance with the requirements for such petitions set forth
above, and must therefore file their petitions within fourteen days of receipt of this notice. 1f mediation terminates
without settlement of the dispute, the Department shall notify all parties in writing that the administrative hearing
processes under section 120.569 and 120.57 remain available for disposition of the dispute, and the notice will specify
the deadlines that then will apply for challenging the agency action and electing remedies under those two statutes.

This action is final and effective on the date filed with the Clerk of the Department unless a petition (or request for

mediation) is filed in accordance with the above. Upon the timely filing of a petition (or request for mediation) this order
will not be effective until further order of the Department.

_Any party to the order has the right to seek judicial review of the order under section 120.68 of the Florida Statutes,
by the filing of a notice of appeal under rule 9.110 of the Florida Rules of Appellate Procedure with the Clerk of the
Department in the Office of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida,



Mr. Robert Post, President
Indiantown Company
Page 3

32399-3000; and by filing a copy of the notice of appeal accompanied by the applicable filing fees with the appropriate
district court of appeal. The notice of appeal must be filed within 30 days from the date when the final order is filed with
the Clerk of the Department.

Executed in West Palm Beach. Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

o, Moo dafer

<\ rector of District Management

Southeast District
CRA/AM/BLR/mwb: FL0029939-003-DW1
Copies furnished to:

Francine Ffolkes, OGC/TLH

John Coates, DEP/TLLH

John Petronio, DEP/WPB

William Thiel, DEP/PSL

Martin County Health Department

Steven Doyle, Lindahl, Browning, Ferrari & Hellstrom, Inc.
EPA

CERTIFICATE OF SERVICE

The undersigned duly designated deputy, clerk hereby certifies that this NOTICE OF DRAFT PERMIT and all copies were mailed by
certified mail before the close of business oj fz&!/( %7 1o the listed persons.

FILING AND ACKNOWLEDGMENT

FILED, on this date, under section 120.52(7), Florida Statutes, with the designalcichm Clerk, reg¢ipt of which is hereby acknowledged
- v

[Clerk] \[Dte]




Department of
Environmental Protection

Southeast District
Jeb Bush P.O. Box 15425 David B. Struhs
Governor West Palm Beach, Florida 33416 Secretary

, STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

MAY 211999

PERMITTEE: PERMIT NUMBER: F1.0029939-003-DW1
ISSUANCE DATE:  MAY 21 1399

Indiantown Company EXPIRATION DATE: January 11, 2004

Mr. Robert Post, President FACILITY LD. NO: FL0029939 (Minor)

P. 0. BOX 397 APPLICATION NO.: FL.0029939-003-DW |

Indiantown, FL 34956 GMS NUMBER 5143P03291

FACILITY:

Indiantown Company Wastewater Treatment Plant
15851 S.W. Farms Road

Martin County

Indiantown, FL. 34956

Latitude: 27°00° 49" N Longitude: §0° 28’ 32" W

This permit is reissued under the provisions of Chapter 403, Florida Statutes (FS), and applicable rules of the
Florida Administrative Code (FAC) and constitutes authorization to discharge to waters of the state under the
National Pollutant Discharge Elimination System. The above named Permittee is hereby authorized to operate the
facilities shown on the application and other documents attached hereto or on file with the Department and made a
part hereof and specifically described as follows:

TREATMENT FACILITIES:

The Waste Water Treatment Facility (WWTF) consists of an existing 1.0 mgd contact stabilization WWTF with
effluent disposal via percolation ponds. The WWTF is limited to 0.75 mgd three (3)-month average daily flow
(TMADF) due to limited effluent disposal capacity. The treatment components counsist of a manually cleaned
influent bar screen; an equalization basin (completed waiting authorization to be placed into service); a 152,215-
gallon contact tank; a 267,430-gallon reaeration tank; a 147,900-gallon secondary clarifier with a surface area of
1,564 sq. fi., and a weir length of 260 feet; a 26,172-gallon chlorine contact tank with disinfection provided by gas
chlorination; and a 224,610-gallon aerobic residual digester. The effluent is filtered prior to being discharged to the
off-site reuse sites (R002 and R003). Effluent is disposed of at seven (7) on site percolation ponds with a total pond
area of 10 acres, and at two (2) off-site percolation ponds with a total pond area of 4 acres. A former 25-acre citrus
grove has been converted to a nursery operation (Part Il Reuse). There are three (3) emergency/wet weather
overflow lines from the on-site percolation ponds to Rowland Canal to St. Lucie Waterway and two (2) emergency
overflow lines from the off-site percolation ponds to an unnamed drainage ditch to St. Lucie Waterway. The plant
is equipped with a 100 kW emergency power generator.

REUSE:

Surface Water Discharge: There are three (3) emergency/wet weather overflow lines that have the potential to
discharge to Rowland Canal to St. Lucie Waterway at Discharge Locations (D001 D002, and D003). The discharge
points are located approximately at latitude 27° 00’ 49" N, longitude 80° 28' 32" W.

“Protect, Conserve and Manage Florida’s Environment and Natural Resources”

Printed on recycled paper.



PERMITTEE: Indiantown Company PERMIT NUMBER: FL0029939-003-DW 1
e P. 0. BOX 397 EXPIRATION DATE:  January 11, 2004
N S')'_YL' Indiantown, FL 34956 FACILITY I.D. NO.: FL0029939
At Land Application: An existing 0.4 mgd annual average daily flow (AADF) permitted capacity rapid infiltration
WAE . : L .
ptelt basin permitted under Rule 62-610.500, FAC (Part 1V), (R001) consisting of seven (7) percolation ponds (10.0
w S Acres) located at the Wastewater Treatment Plant (WWTP) site. Land application system R001 is located
Fe o approximately at latitude 27° 00' 49" N, longitude 80° 28' 32" W.
/

oo \ Land Application: An existing 0.107 mgd AADF permnitted capacity rapid infiltration basin permitted under Rule
v 62-610.500, FAC (Part 1V), (R002) consisting of two percolation ponds (4.0 Acres) several miles from the
-f ()2 F\F\‘ wastewater treatment plant site. Land application system R002 is located approximately at latitude 27° 00' 50" N,
I U"\’{ E ) longitude 80° 28' 25" W. and two (2) emergency overflow lines which have the potential to discharge to an
o t unnamed drainage ditch to St. Lucie Waterway (Class If fresh waters) are located approximately at latitude 27° 00"
I‘ Eﬁp_t“ . / 50" N, longitude 80° 28' 25" W.

P <%
V Land Application: An existing 0.143 mgd AADF permitted capacity slow-rate restricted public access system
w permitted under Rule 62-610.400, FAC (Part IT), (R003) consisting of 25-acres nursery operation. The site is not
N"‘QS' ry operational until the irrigation system is repaired. Land application system R003 is located approximately at
| latitude 27° 00" 50" N, longitude 80° 28’ 25" W.
PN A y |
IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions as set forth in Pages 1
I H ; through 36 of this permit.
EFF
plast
TrrGat ¥
rieten

THIS SPACE INTENTIONALLY LEFT BLANK



PERMITTEE: Indiantown Company PERMIT NUMBER: F1.0029939-003-DW1
- P. 0. BOX 397 EXPIRATION DATE:  January 11, 2004
[ndiantown, FL 34956 FACILITY [.D. NO.: FL0029939

L. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Surface Water Discharges

I.  During the period beginning on the issuance date and lasting through the expiration date of this permit, the Permittee is authorized to maintain an
emergency overflow Outfall D001 to Rowland Canal. A discharge is allowed only during and up to 48 hours after the cessation of a 10-year storm
event. Such discharge shall be limited and monitored by the Permittee as specified below:

Reclaimed Water Limitations Monitoring Requirements
A l Monthi Weekl Sing} Monitori VLI
i A CITE] ontity eexly e galtonine . 3 Location Site 3
R e Units Max/Min Average Average Average Sample Frequency Sample Type Number Notes
Flow mg Report - Total Daily Continuous during Calculated Flow EFF-1 See Cond. I.
flow any overflow A5 &8.
Oxygen, Dissolved (DO) mg/L Minimum - - - 5.0 Daily during any Grab EFF-1 See Cond. .
overflow A.9. and 10.
pH std. Range - - - 6.0t0 8.5 Daily during any Grab EFF-I See Cond. 1.
units overflow A.9. A 10
and B.3.
Total Residual Chlorine (For mg/L Maximum - - - 0.01 Daily during any Grab EFF-1 See Cond. L.
DECthl’iﬂfltiDn) overflow A.9. and 10.
Percolation Pond Water Elevation feet Report - = - 6 Days/Week Staft gauge EFF-1 See Cond. 1.
A6
96-hr Acute Static Renewal % Minimum LC 50 Annual four grab samples EFF-1
Cyprinella leedsi effluent >100.0 % during a 24 hour day See io;'d' b
96-hr Acute Static Renewal- %o Minimum LC 50 Annual four grab samples EFF-1
Ceriodaphnia Dubia effluent >100.0 % during a 24 hour day > (;07“‘1 "

(W3



PERMITTEE: Indiantown Company PERMIT NUMBER: FL0029939-003-DW1
P. 0. BOX 397 EXPIRATION DATE:  January 11, 2004
- Indiantown, FL 34956 FACILITY [.D.NO.: FL0029939

2. During the period beginning on the issuance date and lasting through the expiration date of this permit, the Permittee is authorized to maintain an